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TEST REPORT
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This report supersedes RSZ1405271313E which was generated on June 5, 2014.

Report on the submitted samples said to be:

Sample Name . Silicone Jewelry

Tested Age Grading . 6 months up

Manufacturer

Factory

Sample Receiving Date » May 27, 2014

Testing Period . May 27, 2014 - June 4, 2014
Results . Please refer to next page(s).

Signed for and on bahalf of

BACL
%—v /
Checked by: Approved by
Candance Yu Evan Huang Lance Lee
Engineer Technical Supervisor  Technical Supervisor
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Summary of Test Results:
TEST REQUEST CONCLUSION
A ASTM F963-11 Standard Consumer Safety Specification for Toy Safety
1.Mechanical and Physical Tests Pass
Z.Flammability Tests Pass
3.Toxic Elements Test in the components of submitted sample as the requirement of client —
B CPSC for Toy Safety
1.Mechanical and Physical Tests Pass
2.Flammability Tests Pass
3.Total Lead Content MA
US Consumer Products Safety Improvement Act of 2008(H.R. 4040) tite 1, section 101
= for total lead content in substrate in the components of submitted sample as the requiremeant i
of client
US Consumer Products Safety Improvement Act of 2008{(H.R. 4040) title 1, section 108
D requirement on phthalates content in the components of submitted sample as the m—
reqguirement of client

=" = [nconclusion
MA = Mot Applicable
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Result:

Tested part{s) {only for chemical test items)

(1} White plastic{joint)
(2) Green silicone(chain)
(3} Green fabric(rope)
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TEST REPORT
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A.1. ASTM F963-11- Mechanical and physical tests
&Eﬁ% Description Result

4 Safety requirements

4.1 Material quality Pass
4.4 Electricalthermal energy MA
4.5 Sound producing toys MA
4.6 Small objects Pass
4.7 Accessible edges Pass
4.8 Projections Pass
4.9 Accessible points Pass
4.10 Wires or rods MNA
4.11 Mails and fasteners MA
4.12 Plastic film MNA
4.13 Folding mechanisms and hinges MA
4.14 Cords and elastics in toys MNA
4.15 Stability and over-load requirements MNA
4.16 Confined spaces NA
4.17 Wheels, tires, and axles MA
4.18 Holes, clearance, and accessibility of mechanisms MNA
4,19 Simulated protective devices MNA
4.20 Pacifiers MA
421 Projectle toys MA
4,22 Teethers and teething toys NA
4.23 Rattles NA
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REPORT No.: RSZ1405271313E-M1 Date: June 9, 2014 Page 5 of 12
4.24 Squeeze toys A
4,25 Battery-operated toys MNA
4.26 Toys intended to be attached to a crib or playpen MNA
4.27 Stuffed and beanbag-type toys MA
4.28 Stroller carriage toys NA
4.29 Art matenals MNA
4.30 Toy gun marking MA
4.31 Balloons MNA
4.32 Certain toys with nearly spherical ends MA
4.33 Marbles MA
4.34 Balls MA
4.35 Fompoms MA
4.36 Hemispheric-shaped objects NA
437 Yo Yo elastic tether toys A
4.38 Magnets NA
4.39 Jaw entrapment in handles and steering wheels MNA
5 Labeling requirements =l
& Instructional literature
7 Producer's markings

Ma = Mot Applicable

*'=  Client does not provide packaging and instruction for use of sample.
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Use and abuse testing:
[ tion ription Test Condition

8.5 MNormal use testing

BB Abuse testing

B.7 Impact test 4 drops at 3.0 ft.

B.B Torque test 4 in-lbs.

B.9 Tension test 15 Ibs.

8.10 Compression test 30 Ibs.

A. 2. ASTM F963-11-Flammability

Flammabihty test of matenal

Ref.: ASTM F963-11 Section 4.2
Method used: FHSA 16 CFR 1500.44: Method for determining extremely flammable and flammable solids.

Sample Burm rate (in/sec.) Result
Silicone Jewelry SE Pass

Mote: In accordance with the ASTM F263, the buming rate should not be greater than 0.1 inch per second.
DNI = Did Mot Ignited SE = Self-Extinguished IBE = Ignite But Extinguished
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A. 3, LS ASTM FO63-11 for Toxic Elements Test

1. Total Lead Content {in substrates)

Test method: ASTM F963-11-Total Lead Content (Clause 4.3.5.2) - In accordance with ASTM FB63-11 (Clause 8.3), Test
is o be digested per the appropriate CPSC Method:

CPSC-CH-E1001-08. 3(metal subsirates)

CPSC-CH-E1002-08.3(non- metal substrates)

Analysis was performed by inductively coupled plasma atomic emission spectrometer (ICP-AES) or Atomic Absorplion
Spectrometry (AAS).

Results
Item Linit MDL Limit
£} ‘ (2)
Lead Content {Ph) mgkg i5 =15 | < 15 100 mg/kg
Conclusion ! f Pass Pass /

Remark:
< = Less than
MDL = Method Detection Limit

T T
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2. Heawy Metals Content {in substrates)

Test method; ASTM F963-11: Soluble element Contents (Clause 4.3.5.2) - Samples were extracted by dilute hydrochloric
acid in accordance with ASTM F963-11 (Clause B.3.5), Analysis was performed by inductively coupled plasma atomic
emission spectrometer (ICP-AES)

Results

Item Unit | MDL Limit

(1) (2) (3)
Soluble Lead (Pb) makg | 10 <10 <10 <10 90 mglkg
Soluble Antimony (Sh) mafkg | 10 <10 <10 <10 60 mo/kg
Soluble Arsenic (As) mg'kg | 10 <10 <10 <10 25 mo'kg
Soluble Barium (Ba) mg/kg | 10 =10 <10 <10 1000 mg/kg
Soluble Cadmium (Cd) | mgkg | 10 <10 <10 <10 75 mg/lkg
Soluble Chromium (Cr) | ma/kg | 10 <10 =10 <10 60 mglkg
Soluble Mercury (Hg) mgkg | 10 <10 <10 <10 60 mo'kg
Soluble Selenium (Se) | mgkg | 10 <10 <10 <10 500 maolkg
Conclusion ) f Pass Pass Pass f

Remark:
= = Less than

= MDL = Method Detection Limit
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CPSC for toy safety
B.l. Safety aspects related to Mechanical and physical properties
Bpplicable. Description Result
' Technical requirements for determining a sharp point in toys and other
16 CFR 1500.48 articles intended for use by children under 8 years of age Pass
Technical requirements for determining a sharp metal or glass edge in toys
i and other articles intended for use by children under 8 years of age i
Test methods for simulating use and abuse of toys and other articles
16 CFR 1900.50 intended for use by children.
Test methods for simulating use and abuse of toys and other articles
16 CFR 1500.51 intended for use by children 18 months of age or less e
Test methods for simulating use and abuse of toys and other articles
16 CFR1500.52 | i iended for use by children over 18 but not over 36 months of age e
Test methods for simulating use and abuse of toys and other articles
16 CFR 150053 intended for use by children over 36 but not over 86 months of age i
Methoed for identifying toys and other articles intended for use by children
16 CFR 1501 under 3 vears of age which present choking, aspiration, or ingestion A
hazards because of small parts

Use and abuse testing:

Applicable section
16 CFR 1500.53

16 CFR 1500.53
16 CFR 1500.53
16 CFR 1500.53
16 CFR 1500.53
15 CFR 1500.53
16 CFR 1500.53

NA = Not Applicable

Description

Mormal use testing

Abuse testing
Impact test
Torgue test
Tension test
Compression test
Bite test

Test Condition

4 drops at 3.0 fi.
4 in-lbs.

15 lbs.

30 s,

M

e
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B.2. Flammahility

Flammalbility test of material
Method used: FHSA 16 CFR 1500.44: Method for determining extremely flammable and flammable solids.

Sample Bum rate (in/sec.) Result
Silicone Jewelry SE Pass

MNote;  In accordance with the FHSA 16 CFR 1500.3 (c) (6] (vi), the burning rate should not be greater than 0.1
inch per second.
DI = Did Mot Ignited SE = Self-Extinguished IBE = Ignite But Extinguished

B.3. U.S. CPSC CFR Title 16 Part 1303 on Total Lead Content

As the submitted sample(s) without coating, this item is not applicable.

C. US Consumer Products Safety Improvement Act of 2008(H.R. 4040) title 1, section 101 for total lead content
Total Lead Content (In Substrate)

Test method: With reference to CPSC-CH-E1001-08.3 / CPSC-CH-E1002-08.3, by acid digestion and analysis was
performed by inductively coupled plasma atomic emission spectrometer(ICP-AES) or Atomic Absorption Spectrometry
(AAS).

Results
item LUinit MDL Lirmit
(1) (2)
Lead Content (Ph) maky 15 <15 <15 100 mglkg
Conclusion / f Pass Pass /

Remark:
- < = Less than

MDOL = Method Detection Limit
e s i s g i R iR s i et it it ot et g b d iR d ettt it ety
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D. US Consumer Products Safety Improvement Act of 2008(H.R. 4040] title 1, section 108 requirement on
phthalates content

Test method: With reference to CPSC-CH-C1001-09.3, by solvent extraction and analysis was performed by gas
chromatographic-mass spectrometer (GC-MS)

Results
Item Unit MDL Limit
(1) (2)

Dibutyl Phthalate (DEP) mgkg | 30 <30 <30 1000mglkg |
Benzylbutyl Phthalate(BBF) makg 30 <30 <30 1000mglkg |
Bis-(2-ethylhexyl) Phthalate(DEHP) | mg/kg 30 <30 <30 1000mglkg
Di-n-octyl Phthalate(DNOP) mgkg | 30 <30 <30 1000mglkg
Drisononyl Phihalate (DINP) mg'kg 100 <100 <100 1000mglkg
Diisodecyl Phthalate({DIDP) mgkg | 100 <100 =100 1000mgikg
Conclusion ! ! Pass Pass ! |

Nobe;

= = Less than
DL = Method Detection Limit

Photo appendix is included
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TEST REPORT
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Appendix

Photograph of Sample

BACL authenticate the photo on original report only
** End of Report ***
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TEST REPORT

REPORT No.: RSZ1405271410E-M1 Date: June 10, 2014 Page 1 of B

This report supersedes RSZ1405271410E which was generated on June 5, 2014.

Report on the submitted samples said to be:

Sample Name . Silicone Jewelry

Tested Age Grading . 6 months up

Manufacturer

Factory

Sample Receiving Date » May 27, 2014

Testing Period . May 27, 2014 - June 4, 2014
Results . Please refer to next page(s).

Signed for and on bahalf of

BACL
%—v /
Checked by: Approved by
Candance Yu Evan Huang Lance Lee
Engineer Technical Supervisor  Technical Supervisor

This reparnt is vald anly with a valid digital signature. The digital signature may be available only under the Sdobegad

This Test Report i5 issued by the Company Subpect 1o its Conditions of 1ssuance of Test Report printed overeal of S
in this Test Repom reler only 10 the sample(s] ested unless otherwise staled and such samplels) are retained for 2
shall not be reproduced expeciad in full, sathout writhen approwval of th Company.

Bay Area Compliance Laboratories Corp. {(Shenzhen)
&/F, the 3rd Phase of WanLi Industrial Building, ShiHua Road, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tel: +86-T55-33320018  Faw: +86-755-33320008

QB-CH-RO01 (V1.0



f’ﬁ“: TESTING
Bay Area Compliance Labs Corp. “alg ik CNAS L2408
TEST REPORT
REPORT No.: RSZ1405271410E-M1 Date: June 10, 2014 Page 2 of B

B e e R e R e e

Summary of Test Results:

TEST REQUEST CONCLUSION
A ASINZS ISD 8124

1. AS/NZS IS0 B124-1:2013-Mechanical and Physical Tests Pass
2. ASINZS 150 B124-2:2009-Flammability Tests Pass

3ASMNZS 150 Bl24-3:2003+A1:2010-Migration of Cerain Elements Tesis in the
components of submitied sample as the requirament of client

Yeua' = Inconclusion
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Result:

Tested part{s) {only for chemical test items)

(1} White plastic{joint)
(2) Green silicone(chain)
(3} Green fabric(rope)

Ak A e AR A A A Ak
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ALl ASINZS IS0 B1l24-1-5Safety as related to Mechanical and physical properties
Section Description Result
4 Requirements
4.1 Mormal use Pass
4.2 Reasonably foreseeable abuse Pass
4.3 Material Pass
4.3.1 Material quality Pass
4.4 small parts Pass
4.4.2 For children 36 months and over but under 72 months Fass
4.5 Shape, size and strength of certain toys MA
451 Squeeze toys, rattles and certain other toys A
4.6 Edges Pass
46.1 Accessible sharp edges of glass or metal MA
4.6.4 Edges on moulded toys Pass
4.7 Points Pass
4.7.1 Accessible sharp points Pass
4.8 Frojections Pass
4.9 Metal wires and rods P
4.10 Plastic film or plastic bags in packaging and in toys MA
4.11 Cords and elastics MA
4,12 Folding mechanisms MNA
4,13 Holes, clearances and accessibility of mechanisms MA
4131 Circular holes in rigid materials MNA
4,14 Spnings MA
4.15 Stability and overload requiremeants MA
4.16 Enclosures MA
4.17 Simulated protective equipment, such as helmets, hats and goggles A
4.18 Projectile toys MA
4.19 Aguatic toys A

e

This repart is vald anly with a valid digital signature. The digital signadure may be available anly under the Adobe softwane above version 7.0,

This Test Report i5 issued by the Company Subpect 1o its Conditions of 1ssuance of Test Report printed ovedeal or attached. The neswlts Shown
in this Test Repom reler only 10 the sample(s] ested unless otherwise stated and such sampleds) are retained for 20days only, This Test Report
shall not be reproduced expeciad in full, sathout writben approwval of the Company.

Bay Area Compliance Laboratories Corp. {Shenzhen)
&/F, the 3rd Phase of WanLi Industrial Building, ShiHua Road, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tel: +86-T55-33320018  Faw: +86-755-33320008

QB-CH-RO01 (V1.0



-
T
Bay Area Compliance Labs Corp. ﬁﬁﬁ E;Eﬂgrllrzfﬂﬂ
TEST REPORT
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4.20 Braking NA
4.21 Toy bicycles MA
4.22 Speed limitation of electrically driven ride-on toys MA
4.23 Toys containing a heat source MA,
4.24 Liquid-filled toys MNA
4.25 Mouth-actuated toys A&,
4.26 Toy roller skates, toy inline skates and toy skateboards MA
427 Percussion caps MA,
4.28 Acoustic requirements MA,
4.29 Toy scooters M
Annex B Safety-labelling guidelines and manufacturer's markings wd

NA = Not Applicable

Reasonably foreseeable abuse test:

Applicable clause Description

5.24.2 Drop test

5.24.5 Torque test

5.24.6.1 Tension est  Cgenearal )

2.24.7

wd

Compression test

Test Condition

93cm £ 5 cm 4 times

0.45 N.m % 0.02 N.m or 1807
TONE2N

136N+ 2N

=  Client does not provide packaging and instruction for use of sample.

s s iAok i i e i e e e e e i
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REPORT No.: RSZ1405271410E-M1 Date: June 10, 2014 Page & of B
A.2. ASINZS IS0 8124-2 - Flammability
Section Description Result

4 Requirements

4.1 General Pass

4.2 Toys to be worn on the head MA

4.3 Toy disguise costumes and toys intended to be worn by a child in a play MA

4.4 Toys imended to be entered by a child MNA

4.5 Soft-filled toys (animals and dolls etc.) with a piled or textile surface MNA

M& = Mot Applicable

by ok o oo o ok ol oo ol oo ook ol s sl ol ol ol o i i o i

This repart is vald anly with a valid digital signature. The digital signadure may be available anly under the Adobe softwane above version 7.0,
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shall not be reproduced expeciad in full, sathout writben approwval of the Company.
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TEST REPORT
REPORT No.: RSZ1405271410E-M1 Date: June 10, 2014 Page 7 of B

A3, ASINZS I1ISD 8124-3: 2003+ A1:2010 - Migration of Certain Elements Tests

Test method: With reference to ASINZS 150 B124-3; 2003+A1:2010. Analysis was performed by inductively coupled
plasma atomic emission spectrometer (ICP-AES)

) Results o

Item Unit MDL . Limit
(1) (2) (3)

Soluble Lead (Pb) mgfkg 10 <10 <10 <10 90 mg/kg
Soluble Antimony (Sh) mg/kn 10 =10 =10 =10 &0 mglkg
Soluble Arsenic (As) mag/kn 10 =10 =10 <10 25 mglkg
Soluble Barium (Ba) mg/kg 10 <10 =10 =10 1000 mg/kg
Soluble Cadmium (Cd) mgfkg 10 <10 <10 <10 75 mg'kg
Soluble Chromium [(Cr) mgkg 10 =10 <10 =10 &0 moikg
Soluble Mercury (Hg) gk 10 =10 <10 <10 &0 mogikg
Soluble Selenium (Se) mgfkg 10 <10 <10 <10 500 molkg
Conclusion / f Pass Pass Pass /

Remark:
< = Less than

- MDL = Method Detection Limit
- Photo appendix is included

i i A ek A e i e e e e e
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TEST REPORT
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Appendix

Photograph of Sample

BACL authenticate the photo on original report only

v+ End of Report ***
This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0.

This Test Report is issued by the Company subject 1o its Conditions of Issuance of Test Report printed overleal or atached, The results shown
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Bay Area Compliance Labs Corp. q :"‘ E;Eﬁ:.rllrzfnu
TEST REPORT
REPORT No.: RSZ1405271412E-M1 Date: June 10, 2014 Page 1 of 4

This report supersedes RSZ1405271412E which was generated on June 5, 2014.

Report on the submitted samples said to be:

Sample Name . Silicone Jewelry
Manufacturer

Factory

Sample Receiving Date . May 27, 2014

Testing Period . May 27, 2014 = June 4, 2014
Results . Please refer to next page(s).

Signed for and on behalf of

BACL
A——E_
Checked by: Approved by:
Candance Yu Lance Lee
Engineer Technical Supervisor

This repart is valid anly with a valid digital signature. The digital signature may be available only under the Sdobe 7.0,
This Test Report is issued by the Company subject 1o its Conditions of Issuance of Test Repaort printed overleal o LS/ shown
in this Test Repor reber only 10 the sampla(s) ested unless othenvise stabed and such sampleds) ane retained for Al Report

shall not be reproduced expeciad in full, sathout writhen approwval of thie Company.

Bay Area Compliance Laboratories Corp. {(Shenzhen)
&/F, the 3rd Phase of WanLi Industrial Building, ShiHua Road, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tel: +86-T55-33320018  Faw: +86-755-33320008
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TEST REPORT
REPORT No.: RSZ1405271412E-M1 Date: June 10, 2014 Page 2 of 4

B e e R e R e e
Summary of Test Results:

TEST REQUEST CONCLUSION

A To determine Bisphenol A (BPA) content as the requirement of Client in the components of
submitted sample as the requirement of client

“s:2" = Inconclusion

LR R e R R R e R R R L R R R PR AR R R R e R R R R R PR R R R R R R R R R R R R R R
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Bay Area Compliance Labs Corp.

TEST REPORT

REPORT No.: RSZ1405271412E-M1 Date: June 10, 2014 Page 3 of 4

Result:

Tested part{s):

(1} Green silicone{chain)

A. To determing Bisphenal A (BPA) content as the requirement of Client.

Test method: With reference to US EPA 3540C: 1996/ LS EPA 3550C:2007 & US EPA 82700:2007, by solvent extraction
and Analysis was performed by gas chromatographic-mass spectrometer (GC-MS)

Results
It Unit MDL Lirmit
(1)
Bisphenol A (BFA) Content mgkg 2 <2
Mote:

= = = Less than
- MDL = Method Detection Limit
- mglkg = ppm
= Mw"=Mot Regulated
= Photo appendix is included.

AEEAAAE s R Rl AR SRR AR s s AR R AR SR AR L LRy

This repart is valid anly with a valid digital signature. The digital signature may be available anly under the Adobe softwane above version 7.0,

This Test Report i5 issued by the Company Subpect 1o its Conditions of 1ssuance of Test Report printed ovedeal or attached. The neswlts shown
in this Test Repon reler only 10 the sample(s] ested unless otherwise stated and such samplels) are retained for 20days only, This Test Report
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Appendix

Photograph of Sample

BACL authenticate the photo on original report only

v+ End of Report ***
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Bay Area Compliance Labs Corp.

TEST REPORT

REPORT No.: R3Z1405271408E-M1 Date: June 10, 2014 Page 10of 5

This report supersedes REZ140527140BE which was generated on June 5, 2014,

Raport on the submitted samplas said to be:

Sample Name ;. Silicone Jewelry
Manufacturer

Factory

Sample Receiving Date : May 27, 2014

Testing Period © May 27, 2014 7 June 4, 2014
Reasults . Please refer to next page(s).

Signed for and on behalf of

BaACL
A__q_
Checked by: Approved by:
Candance ¥u Lance Laa
Engineer Technical Supervisor

This reper i valid anly with a valid digital signature. The digital signature may be available enly under the Adobe software above versien 7.0,

This Test Report is swed by the Company subject Lo ils Conditions of Issuance of Test Repor! printed overleal or altached. The resulls shown
in this Test Report refer only 1o the sampleds) tested unlass otharwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall not be reproduced expached in full, withaut written approval of the Company

BF, the Grd Phase ol Wanli Indusiial Building, ShiHua Foad, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tal: +B6-755-33320018  Fax: +86-755-33320008
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Bay Area Compliance Labs Corp.

TEST REPORT

REPORT No.: R3Z1405271408E-M1 Date: June 10, 2014 Page 2 of 5

oy wiEE L b i o i i b b ik

Summary of Test Results:

TEST REQUEST CONCLUSION
A US California Proposition 65. on Lead contant in the compaonents of submitted sample as the ARH
requirement of client

U5 Calfornia Proposition 65. on Phthalates content in the components of submitted sample

= as the requirement of client

T—7 = Inconclusion

kA Lo LT L il b L 5 - S LR E S S TP R S L PR R L L e a2 LR S L]

This repert is valid anly with a valid digital signature. The digital signature miny be available anly undes the Adobe software above version 7.0,

This Test Report is sswed by the Company subject Lo ils Conditions of Issuance of Test Repor] printeed overleal or altached. The resulls shown
in this Test Report refer only 1o the sampleds) tested unlass otharwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall nol be reproduced expached in full, withaout written approval of the Company
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Bay Area Compliance Labs Corp.

TEST REPORT

REPORT No.: RSZ1405271408E-M1 Date: June 10, 2014 Page 3 of 5

Result:

Tested part(s):

(1) White plastic(joint)
(2) Green silicone(chain)

A& US California Proposition 65. on Lead content

Total Lead Content (In Substrate)

Test method: With reference to CP3SC-CH-E1001-08.3 / CPSC-CH-E1002-08.3, by acid digestion and analysis was
performed by inductively coupled plasma atomic emission spectrometer (ICP-AES) or Atomic Absorption Spectrometry
(AAS).

Results
ltem Unit | MDL CE;"EH
(1) (2)
Lead Content (Pb) ma/kg 15 <15 <15 100 ma/kg
Conclusion / / Pass Pass /

Note:
- < =Lessthan

-  MDL = Method Detection Limit

FThhkdrrkrdrrEkEzdtatdrdthktbddd b rrddhkrr it st st rht bbbk d ek dd

This report is valid only with a valid digital signature, The digital signature may be available only under the Adobe software above version 7.0.

This Test Report is issued by the Company subject to its Conditions of Issuance of Test Report printed overleaf or attached. The results shown
in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report
shall not be reproduced expected in full, without written approval of the Company.
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Bay Area Compliance Labs Corp.

TEST REPORT

REPORT No.: R3Z1405271408E-M1 Date: June 10, 2014 Page 4 of 5

B& US California Proposition 65. on Phthalates contant

Test method: With reference to CPSC-CH-C1001-09.3, by salvent extraction and Analysis was performed by gas
chromatographic-mass specirometer (GC-M3)

Results
ftem Unit MDL Limnit
(1) (2)

Dibwtyl Phthalate (DBP) mg'kg 30 <30 =30 1000 mg'kg
Benzylbutyl Phthalate [(BBP) mig'ky 30 <30 <30 1000 mg'kg
Bis-{2-ethylhexyl) Phthalate (DEHP) mg'kg 30 <30 <30 1000 mg'kg
Diisodecyl Phthalate (DIDP)} mg'kg 100 =100 <100 1000 mg'kg
Di-n-hexyl Phthalate (DnHP) mg'kg N | -:Eu:l ........... -=E|-EI- 1000 mglkg
Conclusion / / Pass Pass /

Fate;
= = =|gss than

- MDL = Method Detection Limit
- Pholo appendix s included.

E e bt bl ik ik

This reper i valid anly with a valid digital signature. The digital signature rmay be available enly under the Adobe software above versien 7.0,

This Test Reporl is seed by the Company subject bo ils Conditions of Issuance of Test Repor printed overleal or allached. The resulls shown
in this Test Report refer only 1o the samplads) tested unlass otherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall not be reproduced expached in full, without writien approval of the Company.
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REPORT No.: RSZ1405271408E-M1 Date: June 10, 2014 Page 50f &

Appendix

Phatograph of Sampla

BACL authenticate the photo on original report only

** End of Report ***
This regeia 2 valid anby with & valid digilal ssgrature. The digital signatese may e available onky undes the Adobe sollwarg above vergion 7.0,
This Test Repoarl is Bsweed by the Company subgect Lo ils Conditions of Issuance of Test Regor peinfed ovarleal or altached. The resulls shown

in this Test Report refer only 1o the samplads) tested unlass otherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
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Bay Area Compliance Labs Corp. BT

TEST REPORT

REPORT No.: RSZ1405271409E-M1 Date: June 10, 2014 Page 1 of 5

This report supersedes RSZ1405271409E which was generated on June 5, 2014.

Report on the submitted samples said to be:

Sample Name . Silicone Jewelry

Tested Age Grading . 6 months up

Manufacturer

Factory

Sample Receiving Date » May 27, 2014

Testing Period . May 27, 2014 - June 4, 2014
Results . Please refer to next page(s).

Signed for and on bahalf of
BACL

Checked by Approved by:
Kobe Ouyang Evan Huang
Test technician Technical Supervisor

This repart is vald anly with a valid digital signature. The digital signature may be available onky under the Sdoblé

This Test Report i5 issued by the Company Subpect 1o its Conditions of 1ssuance of Test Report printed overleal
in this Test Repom reler only 10 the sample(s] ested unless otherwise staled and such samplels) are retained for §
shall not be reproduced expeciad in full, sathout writhen approwval of th Company.

Bay Area Compliance Laboratories Corp, {(Shenzhen)
&/F, the 3rd Phase of WanLi Industrial Building, ShiHua Road, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tel: +86-T55-33320018  Faw: +86-755-33320008
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REPORT No.: RSZ1405271409E-M1 Date: June 10, 2014 Page 2 of 5
R e e R e R e e
Summary of Test Results:
TEST REQUEST CONCLUSION
A Canada Consumer Product Safety Act (CCPSA)
Al Toys Regulations, SOR/2011-17
1.Mechanical and Physical Tests Pass
2 Flammability Pass

A e e e e e i e e e e e e e e e e e e e

This repart is vald anly with a valid digital signature. The digital signadure may be available anly under the Adobe softwane above version 7.0,

This Test Report i5 issued by the Company Subpect 1o its Conditions of 1ssuance of Test Report printed ovedeal or attached. The neswlts shown
in this Test Repom reler only 10 the sample(s] ested unless otherwise stated and such samplels) are retained for 20days only, This Test Report
shall not be reproduced expeciad in full, sathout writben approwval of the Company.
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TEST REPORT
REPORT MNo.: RSZ1405271409E-M1 Date: June 10, 2014 Page 3 of &

Result:

A. Canada Consumer Product Saf Act [CCPSA

Al. To ulations, SOR2011-17
Applicable i
Saction Description Result

3 GEMERAL - Official languages »

4 PACKAGING - Flexible film bags MA
7 MECHAMICAL HAZARDS - Small part A
g MECHAMICAL HAZARDS - Metal edges MA
9 MECHANICAL HAZARDS - Wire frames MNA
10 MECHANICAL HAZARDS - Plastic edges Pass
11 MECHANICAL HAZARDS - Wood NA
12 | MECHANICAL HAZARDS - Glass Ny = T na
13 MECHAMICAL HAZARDS - Fasteners MA
14 MECHANICAL HAZARDS - Safety stops or locking devices MNA
15 MECHANICAL HAZARDS - Spring-wound driving mechanisms MNA
16 MECHAMNICAL HAZARDS - Projectile components MNA
17 MECHAMICAL HAZARDS - Enclosures M&
18 MECHANICAL HAZARDS - Stability MA
19 MECHANICAL HAZARDS - Decibel limit MA
28 SPECIFIC PRODUCTS - Dolls, plush toys and soft toys - fastenings NA
29 SPECIFIC PRODUCTS - Dolls, plush toys and soft toys - stuffing A
30 SPECIFIC PRODUCTS - Dolls, plush toys and soft toys - small parts NA
31 SPECIFIC PRODUCTS - Dolls, plush toys and soft toys - eves and noses A
35 PLANT SEEDS - Noise MA
36 FLAMNT SEEDS - Stul’ﬁng material MA
37 PULL AND PUSH TOYS - Shaft-like handles MA
38 TOY STEAM ENGINES - Boilers - safety valves MA
39 FINGER PAINTS - Water-based paints A
40 RATTLES - Construction MA
41 ELASTICS - Length or extensibility NA
42 ¥O-¥YO TYPE BALLS — Stratchable cords MA
43 BATTERIES - Leakage MA

AEFddddEEsRddddr s sddda s bbb e s e ddddeeiddd b s eddbE e Rk ki E CEr ]

This repart is vald anly with a valid digital signature. The digital signadure may be available anly under the Adobe softwane above version 7.0,
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Bay Area Compliance Labs Corp. faillik CNAS
REPORT No.: RSZ1405271409E-M1 Date: June 10, 2014 Page 4 of 5
MA: Not Applicable
Reasonable Foreseeable Use:
Description Test Condition
Drop test 4 times at 36"
Push-pull test 10 Ib
“'=  Client does not provide packaging and instruction for use of sample.
A2, Canadian To ulations-Safety as related to flammabil
Applicable
Section D ri n Result
21 Celluloid or cellulose nitrate Pass
32 SPECIFIC PRODUCTS - Dwolls, plush toys and soft toys - lammability of outer covering MA
33 SPECIFIC PRODUCTS - Dalls, plush toys and soft toys - flammabihity of yvarn LAy
34 SPECIFIC PRODUCTS - Dalls, plush toys and soft toys - flammability of hair or mane MLA

NA: Not Applicable

iR kR ek R R R e R

This repart is valid anly with a valid digital signature. The digital signature may be available anly under the Adobe softwane above version 7.0,
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TEST REPORT
REPORT No.: RSZ1405271409E-M1 Date: June 10, 2014 Page 5 of 5
Appendix

Photograph of Sample

BACL authenticate the photo on original report only

*** End of Report ***

This report is valid only with a valid digital signature. The digital signature may be available only under the Adobe software above version 7.0.
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TEST REPORT

REPORT No.: R3Z1405271411E-M1 Date: Juna 10, 2014 Page 1 of 10

This report supersedes R5Z1405271411E which was generated on June 5, 2014,

Raport on the submitted samples said to be:

Sample Name ; Silicone Jewelry

Tested Age Grading . B months up

Manufacturer

Factory

sample Receiving Date © May 27, 2014

Tasting Periad : May 27, 2014 7 June 4, 2014
Reasults . Please refer to next page(s).

Signed for and on behalf of

BACL
2”“/\/ /
Checked by: Approved by
Candance Yu Evan Huang Lance Lee
Enginear Technical Supervisor  Technical Supervisor

This repert i valid anty with a valid digital signature. The digital signature miny be available anly undes the Adobe software above version 7.0,

This Test Report is sswed by the Company subject Lo ils Conditions of Issuance of Test Repor] printed overleal or altached. The resulls shown
in this Test Report refer only 1o the sampleds) tested unlass otherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall not be reproduced sxpached in full, without written approval of the Company

Bay Area Compliance Laboratories Corp, (Shenzhen) - .
BIF, the Grd Phase ol Wanli Indusiial Building, ShiHua Foad, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tal: +86-755-33320018  Fax: +B6-755-33320008
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Bay Area Compliance Labs Corp.

CHAS L2408
REPORT No.: RSZ140527T1411E-M1 Date: June 10, 2014 Page 2 of 10
Summary of Test Results:
TEST REQUEST CONCLUSION
A Eurcpean 3tandard on Safety of Toys
1.EN 71-1:2011442:2013 - Mechanical and Physical Properties Pass
2.EN 71-2:2011 - Flammability Pass

3.EN ¥1-3; 2013 - Migration of Certain Elements Tests in the components of submitted
sample as the requirement of client

Entries 51 and 52 of Regulation (EC) No 552/2008 amending Annex XVII of Regulation (EC)
No 19072006 (REACH) on Phthalates (DBP, BEP, DEHP, DNOP, DINP, DIDP) content in
the components of submitted sample as the requirement of client (formery known as
2005/84/EC)

P--7= Inconclusion

AAALEFIAAAAN TR AANAS TR AAAE T PR ARA P AAAN SRR AR TP AR TR AL AN TR AR T P RAAAA R TR AR T AR TR AN S TR AN T PRGNS PR AN TR AANANE T A A

This repert is valid onty with a valid digital signature. The digital signature miny be available only undes the Adobe software above version 7.0,

This Test Repoarl is Bsweed by the Company subject Lo ils Conditions of Issuance of Test Regar peinfed cvarleal or altached. The resulls shown
in this Test Report refer only 1o the samplads) tested unlass ctherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall nol be reproduced expached in full, without written approval of the Company

Bay Area Compliance Laboratories Cormp, (Shenzhen) -
B/F, the 3rd Phase of WanLi Industrial Building, ShiHua Foad, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tal: +86-TH5-33320018  Fax: +86-755-33320008

QE-CH-RO0T (%1.0)



Bay Area Compliance Labs Corp. -;Eﬁ:i; c;igt::m
TEST REPORT
REPORT No.: RSZ1405271411E-M1 Date: June 10, 2014 Page 3 of 10

Result:

Tested part{s) (only for chemical iest items)

(1) White plastic{joint)
(2) Green silicona(chain)
(3) Green fabric{ropa)

PAANNE T TAAAAS T T AAAS TR AN T TRAAAN S TTAAAAN T T TRANN S TRAN

This reper i valid anly with a valid digital signature. The digital signature may be available enly under the Adobe software above version 7.0,

This Test Reporl is seed by the Company subject bo ils Conditions of Issuance of Test Repor printed overleal or allached. The resulls shown
in this Test Report refer only 1o the samplads) tested unlass otherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall nol be reproduced expached in full, withaout written approval of the Company

§ . & F H . 'I
BiF, the Grd Phase ol Wanli Indusiial Building, ShiHua Foad, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tal: +B6-755-33320018  Fax: +86-755-33320008
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Bay Area Compliance \J Labs Corp. e c:ﬁm
TEST REPORT
REPORT No.: RSZ1405271411E-M1 Date: June 10, 2014 Page 4 of 10
A1, ENT1-1-Safe ects related to Mechanical and sical erties
Section Description Result
= General Requirements
4.1 Material cleanlinass Pass
4.2 Assambly A
4.3 Flexible plastic sheefing MNA
4.4 Toy bags MA
4.5 Glass A
4.6 Expanding materials A
4.7 Edges Pass
4.8 Points and metallic wires Fass
449 Protruding parts A
4.10 Farts moving against each other MA,
4,11 Mouth-actuated toys and other toys intended to be put in the mouth P EY
412 Balloons MA
4,13 Cords of toy kites and other flying toys MA
4.14 Enclosures [y 1}
4.15 Toys intendad to bear the mass of a child MA
416 Heavyimmotwetoys .~ . 0000000000 ! i
417 Projectiles A
4.18 Agquatic toys and inflatable toys MA
419 Percuzsion caps specifically designed for use in tovs and tovs using
parcussion caps
4,20 Acoustics M
421 Toys mntair'liﬁlgi a non-electrical heat source A
4,22 Small balls A,
423 Magneis i )
424 Yo-vo balls M
4,25 Toys attached fo food MA

AhhEFdbARNARRRAAAA LS dEAAALE FEAAALE TS

This regar i valid only with a valid digital ssgrastune. The digital signatee mday be available ealy undes the Adobe software above version 7.0,

This Test Reporl is swed by the Company subject bo il Conditions of Issuance of Test Regor printed overleal or ailached. The resulls shown
in this Test Report refer only 1o the samplads) tested unlass ctherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall not be reproduced expected in full, without written appeoval of the Company.

By Area Compliance Laboratories Corp. (Shenzhen)
6/F, the 3rd Phase of WanLi Indusiial Building, ShiHua Road, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tel: +86-756-33320018  Fanx: +B86-755-33320008

QE-CH-RO0T (%1.0)



A —
ﬁ@ﬁ
Bay Area Compliancey/ Labs Corp. 7 A c:ﬁ%
TEST REPORT
REPORT No.: RSZ1405271411E-M1 Date: June 10, 2014 Page 5 of 10
Section Description Result

b Toys intended for children under 36 months
5.1 Ganeral regquirements M&
5.2 Soft-fillad toys and soft-filled pars of a toy A
5.3 Plastic: sheating MNA
5.4 Cords, chains and electrical cables in toys MA
9.5 Liquid-filled toys MNA
5.6 Speed limitation of electrically-driven ride-on toys MA
57 Glass and porcelain MA
5.8 Shape and zize of certain toys A&
59 Toys comprising monofilament fibres A
5.10 Small balls MA
5. Tity ftieny MA
5.12 Hemispheric-shapedtoys MA
5.13 Suction cups MA
5,14 Straps intended to be womn fully or partially around the neck A
B Fackaging MA
T Warnings, markings and instructions for use =l

MNa = Mol Applicable

wd

= LClient does nof provide packaging and instruction for use of sample,

AN PRAANNS TR AAAAE TP AANS T PAAAAE TR AAAN TR

This regar i valid only with a valid digital ssgrastune. The digital signatere may be available ealy undes the Adobe software above version 7.0,

This Test Reporl is seed by the Company subject bo ils Conditions of Issuance of Test Repor printed overleal or allached. The resulls shown
in this Test Report refer only 1o the samplads) tested unlass otherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall not be reproduced expected in full, without written appeoval of the Company.

I

BF, the Grd Phase of Wanli Indusinal Building, ShiHua Baad, FuTian Free Trade Zone Shenghen, Guandgdong, China

Tal: +86-755-33320018

Fax: +86-755-33320008
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Bay Area Compliance\y/ Labs Corp. LA c;ﬁm
TEST REPORT
REPORT No.: RSZ1405271411E-M1 Date: June 10, 2014 Page 6 of 10

A.2. ENT1-2-Flammability

e B | Result |
4 Fequirements |
4.1 General Fass ]
4.2 Toys to be worn on the head NA |
43 Taoy disguise costumes and toys intended to be worn by a child in play A !
4.4 Toys intended to be enfered by a child MA |
4.5 Soft-filled toys MA !

MN& = Mot Applicable

e saadl ik ik

This reper i valid anly with a valid digital signature. The digital signature ray be available enly under the Adobe software above versien 7.0,

This Test Reporl is swed by the Company subject bo il Conditions of Issuance of Test Regor printed overleal or ailached. The resulls shown
in this Test Report refer only 1o the samplads) tested unlass ctherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall not be reproduced expachad in full, without written approval of the Company.

5 & F H e 'I
BF, the Grd Phase ol Wanli Indusiaal Building, ShiHua Foad, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tal: +B6-755-33320018  Fax: +86-755-33320008
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Bay Area Compliance Labs Corp. o g c:ig“"ﬁ

TEST REPORT

REPORT No.: R3Z1405271411E-M1 Date: Juna 10, 2014 Page 7 of 10

Test Method: With reference to EN 71-3:2013. Analysis was performed by inductively coupled plasma atomic emission
spacirometer (ICP-AES), Gas chromatographic-mass spectrometar (GC-MS), lon Chromatography-UN-Vis (IC-UV-Vis)

Results Limit
Element Unit 1 . o Cate ngﬂ:::'lﬂ.HEJEC z
1) (2) (3) 200048/EC | Sa e

Aluminium (Al) ma'kg &7 =/ <50 70000 TO000
Antimony (Sh) ma'kg <10 <10 <10 560 B0
Arsenic (As) mo'kg <10 =10 <10 47 25
Barium (Ba) ma'kg <10 =10 <10 18750 1000
Boron (B) mig'kg <50 =3l <50 15000 15000
Cadmium {Cd) g/ kg <10 =10 =10 17 17
Chrormiurm (11} (Cr 1) ma'ky =10 =10 <10 480 460
Chromiumi{V1) (Crvl) mg'kg <(.2 <0.2 <0,2 0.2 0.2
Cobalt (Co) ma'kg <10 <10 <10 130 130
Copper (Cu) mgikg =50 =50 =50 T 700
Lead (Pb) mig'kn <10 <10 <10 160 20
Manganese (Mn) mg/'kg <50 <50 =50 18000 15000
Mearcury (Hag) mig/'kg <10 =10 =10 g B0
Mickel (Ni) mglkg <50 <50 <50) 930 930
Selenium (Se) mg'kg <10 <10 <10 480 460
Strontium (Sr) ma'kg <50 <50 <50 56000 SE000
Tin (Sn) mgikg <50 <50 <50 180000 180000
Organic Tin® mgy'kg =25 =25 <25 12 12
Zinc (Zn) mig’ka =50 <50 =50 46000 46000
Conclusion / Pass Pass Pass ! /

L] ok Ll L ik

This regar i valid only with a valid digital ssgrastune. The digital signatee mday be available ealy undes the Adobe software above version 7.0,

This Test Reporl is swed by the Company subject bo il Conditions of Issuance of Test Regor printed overleal or ailached. The resulls shown
in this Test Report refer only 1o the samplads) tested unlass ctherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall not be reproduced expected in full, without written appeoval of the Company.

§ e - 'I
BF, the Grd Phase of Wanli Industral Building, Shidua Road, FuTian Free Trade Zone Shenzhen, Guangdang, Ghina
Tol: +86-755-33320018  Fax: +86-755-33320004
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TEST REPORT

CNAS L2408
REPORT No.: R5Z21405271411E-M1 Date: June 10, 2014 Page 8 of 10

Ramark I:

Category WI; in scraped-off toy material

Ramark II:

Soluble Chromium (|11} = saluble Chromium 7 soluble Chromium (V1)

Remark Il

Result{s) of organic tin was (were) calculated while assuming the tin content wholly confributed from
tributyltin cation unless specified.

If soluble tin content exceaded the screening limits of organic tin content, the resull{s) was (wera) verifiad by
below meathod:

= ENT1 part 3:2013, Annex G by Gas Chromatography-Mass Spectroscopy analysis.

Mate;
= = =|Less than

- MDL = Meathod Detaction Lirmif

Ea g AL LS o o s i ik Ll L

This reper i valid only with a valid digital signasture. The digital signature miy be available only undes the Adobe software above version 7.0,

This Test Report is sswed by the Company subject Lo ils Conditions of Issuance of Test Repor] printed overleal or altached. The resulls shown
in this Test Report refer only 1o the samplads) tested unlass ctherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall nol be reproduced expached in full, without written approval of the Company
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BF, the Grd Phase ol Wanli Indusiaal Building, ShiHua Foad, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tal: +B6-755-33320018  Fax: +86-755-33320008
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Bay Area Compliance §/ Labs Corp. v c;ﬁm
TEST REPORT
REPORT No.: RSZ140527T1411E-M1 Date: June 10, 2014 Page 9 of 10

E& Entries 51 and 52 of Regulation (EC) No 5522009 amending Annex XVIl of Regulation (EC) No 1907/2006
REACH] on Phthalates (DBP, BEF, DEHP, DNOP, DINP, DIDP] content (formerly known as 2005/84/EC)

Test method: With reference to EM 14372:2004, by solvent extraction and analysis was performed by gas
chromatographic-mass spectromater (GC-MS).

htem Unit | MDL s Limit
(1) (2}

Dibutyl Phthalate (DBF) mglkg | 30 <30 _ <30

Benzylbutyl Phthalate (BEP) makg | 30 <0 " <30

Bis-(2-ethylhesyl) Phthalate (DEHP) | mgikg | 30 <30 <30

DBP + BBP + DEHP mgikg | | / / Siis

Din-octyl Phthalate (DNOP) matkg | 30 <30 ' <30 Remark

Diisononyl Phthalate (DINF) malkg | 100 <100 <100

Dilsodecyl Phthalate (DIDP) makg | 100 <100 <100

DNOF + DINP + DIDP makg | ! /

o g L — | — F
Ramark:

y Phihalates of DEHP, DEF and BBF zhall not be used as substances or as constituents of preparations, at
concantrations greater than 1000mgfkg by mass of the plasticized mataral in toys and child care articles.

X Phthalates of DINP, DIDP and DNOP shall not be used as substances or as constituentis of preparations, at
concentrations greater than1000mg/kg by mass of the plasticized material in toys and child care articles which
can be placed in tha mouth by childran.

Miote:

- = = Less than
MDL = Method Detection Limit
The results less than MOL are not taken into account while calculating the sum contents.

Photo appendix is included

o g gl o gl o g o oo g o i

This reper i valid anly with a valid digital signature. The digital signature ray be available enly under the Adobe software above versien 7.0,

This Test Reporl is swed by the Company subject bo il Conditions of Issuance of Test Regor printed overleal or ailached. The resulls shown
in this Test Report refer only 1o the samplads) tested unlass ctherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
ghall nol be reproduced expached in full, without written approval of the Company

5 . & F H e 'I
BF, the Grd Phase ol Wanli Indusiaal Building, ShiHua Foad, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tal: +B6-755-33320018  Fax: +86-755-33320008

QE-CH-RO0T (%1.0)



A kﬁ@% @

Bay Area Compliance\y/ Labs Corp. oy CNAS L2As
TEST REPORT
REPORT No.: RSZ1405271411E-M1 Date: June 10, 2014 Page 10 of 10
Appendix
Phatograph of Sampla

BACL authenticate the photo on original report only

*** End of Report ™
This regeia 2 valid anby with & valid digilal sgnature. The digital signatse may e available onky undes the Adobe sollwarg above version 7.0,
This Test Repoarl is Bsweed by the Company subject Lo ils Conditions of I5suance of Test Regar peinfed ovarleal or altached. The results shown

in this Test Report refer only 1o the samplads) tested unlass ctherwisa stated and such samples) ara retainad for 30days onby. This Test Raport
shall nat be reproduced expectad in full, without written approval of the Company.

ﬂIF the 3rd F'lmwaanl.: Imuial Building, EhIHua Foad, FuTian Free Trade Zone Shenzhen, Guangdong, China
Tal: +86-755-33320018  Fax: +B6-755-33320008
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Test Report

No. CANEC 1320502602 Date: 07 Jan 2014 Page 10of 3

The following sample(s) was/wera submitted and identified on behalf of the clients as : Silicone Jewelry

SGS Job No. :

Country of Destination :

CP13-067196 - 52
USA

Date of Sample Received : 30 Dec 2013

Testing Period : 30 Dec 2013 - O7 Jan 2014

Test Requested Selected test(s) as requested by client.

Test Method : Please refer to next page(s).

Tesl Resulls Please refar to next page(s).

Result Summary :
Test Requested Conclusion
FDA 21 CFR 177.2600-Total extractive residues PASS =

Conclusion : The tested parametars comply with the requirement stating under Food and Drug

Administration Regulalions.
Signed for and on behalf of
SGS-CSTC Lid.

Trophy—

Trophy Zhang
Approved Signatory

Ramark: Uinkess otharwise stated the results shown in this test repor refer only fo the sampleis) tested, and this document cannol be used for
putdicity without apgroval of the Company,

This docsment bs lssued by tha Company |=.|h|lntw- its Ganaral Condiions of Sarvica prinied overisal, aveilable o I or acoessible
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HE.<2m

EfRechE s

LW LG

1dd% ar amd

EE-FI3)E LD

ihena: |

mp=art & carkilinca plaasa cordach us ol lalag

henEicity of Insk

sk Ehm auk

o che

Alfanficr

_SGS

Test Report No. CANEC 1320502602 Date: 07 Jan 2014 Page 2 of 3
Test Results :

Tesi Part Description ;

Specimean No. 2GS Sample D Description
SM1 CAN13-205026.002  Green material

Test Requested :  As specified by client, to determine total extractive residues from Rubber articles intended for
repeated use in contact with food for compliance with Food and Drug Administration
Regulations.

Test Method :  With reference tc US FDA 21 CFR 177.2600.

Simulant Used Time Temperature  Max, Permissible  Result of 002 Commaent
Limnit
Distillad Water ¥.0hr{s) Reflux 20mag'sg. in 2.8mgfsq. im PASS
temperature
Succeeding Exftraction 2.0hr(s) Reflux 1mglsq. in =(0.5mg/sq. in PASS
temperature
Moles ;

mg/inch?= milligram per square inch

T'hhwut-nndh e Coim paiy subjact |nruﬁ-urncmdrl.|-:nl ol Earvice prinded overinsd, I\i'll-“rj on unst or proranbia

frmal dacumsnts, subjest m Tor Elescinonkc
Dﬂu fila .I.iiﬂp r.l-r- & 8- anurI:lnnn.'TuTnl rnuuunmﬂ nBpE. ARenlion s drewn be the limastion of sty
nde=niflabcn and url' iﬂuﬂ d-l‘lnﬂ'ihrl{n holde o m faad u'u.tml'nm-ﬂnn poriaised herpon raflecs

Wﬂhﬁrﬂhmnﬂ'hmm -mrmtr-mmmm o ety
|I-1ll:l te Chant smd this documen! dose nol axonerats ise 1o B tramaction I'm-lr-llr'dlll'qll H'.IHF HLH and uﬂll-plnlnnl el thil

dacumsnin, Thin Spcomant sannet ba utsd anesgl in full, withoul prer writes Company. Any unauthorized
of Inlsloaton of tha sonben or ranoe of this documant |3 unlswdyl and may b prossculed o the lulast
nlrllul w, Linkean othersiss minied the meula sfown in this el repor reder anly Lo the aamglala) bdled .

GZCM 6453067
| 136 i o S Pork Catngzhos o Techmoigy Devekcment it g Dt 590663 © [B6-200) BOVSERSE, | [B6-00) BROTS11T  www Bg8groun oom o
Al -EREEFEER SR REEonE BEMN: 510683 ! (BE-2M)BOTSERSE | (BE-00)EMTS11] @ ff'“‘ﬂﬂ':!-m"

Member of the SG5 Group (565 54)




Test Report

Sample phaoto:;

Mo. CANEC1320502602 Date: OF Jan 2014 Page 3of 3

CANEC1320502602

CAN13-205026.002

SGS authenticate the pholo on original report only
“* End of Hﬂl:"l:'l't ——
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Test Report

No. CANEC1320502601 Date: 07 Jan 2014 Page 1 of 3

The following sample(s) was/were submitted and identified on behalf of the clients as : Silicone Jewelry

5G5S Job No. : CP13-067196 - 52

Country of Destination : USA

Date of Sample Received : 30 Dec 2013

Testing Period : 30 Dec 2013 - 07 Jan 2014

Test Requested Selected test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Result Summary :
Test Requested Conclusion
FDA 21 CFR 177.2600-Total extractive residues PASS =

Conclusion : The tested parameters comply with the requirement stating under Food and Drug

Administration Regulations.
Signed for and on behalf of
SG3-C3TC Lid.

Trophs—

Trophy Zhang
Approved Signatory

Femark: Unless olherwise stated the results shown in this test report refer anly 1o the sampls(s) tested, and this document cannod be used for
publicity without approval of the Company.

Thils Socurrssn |8 Beusd by e Company subject o is Gendnl Conditions of Semnvios printed overieel, avallabbe o0 reguast oF Boos s e
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Cocu com/anTerms- onditionaiTerma-s-Docurant.asps. Altention |a drawn o the imitation of lsbility,
indarerie ation mmﬂm mmrﬁm thal infarmation contained hensan reflects
H'-BDH?TF at tha G of s istervantion anly ﬂhmumm Hﬂ woln reapon s biity
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Test Report No. CANEC1320502601 Date: 07 Jan 2014 Page 2 of 3

Test Results :
Specimen No. SGS Sample ID Description
SN1 CAN13-205026.001 Golden material

Test Requested :  As specified by client, to determine total extractive residues from Rubber articles intended for
repaated use in contact with food for compliance with Food and Drug Administration
Regulations.

Test Method :  With reference to US FDA 21 CFR 177.2600.

Simulant Used Time Temperature  Max. Permissible  Result of 001 Comment
it
Distilled Waler 7.0hr(s) Refiux 20mg/sq. in <(.5mg/sq. in PASS
lemparatura
Succeeding Extraction 2.0hr(s) Reflux 1mg/sq. in <0.5mg/sq. in PASS
temperature
Notes :

mglinch™= milligram per square inch
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